

GEM IDENTIFICATION

Report No.: 11010250

Date: 16/1/2019

Category: Loose stone

Result: **NATURAL SAPPHIRE**

Color: Blue

Cut: Oval mixed cut

Measurements: 7.31 x 8.47 x 4.71 mm.

Weight: 2.22 cts.

Comment: No indication of heat enhancement.



Global Gem Testing Laboratory Co.,Ltd.

1055/736 State Tower 33Fl, Silom, Bangrak, Bangkok 10500

Tel: 02-236-2941 Fax: 02-236-2942 www.gglaboratory.com